
CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
COLORADO RIVER BASIN REGION

73-720 Fred War ing Dr. #100 
Palm Desert ,  CA 92260

(760)  346-7491
Regional Board Websi te (https :/ /www.waterboards.ca.gov/colorador iver)

GeoTracker ID: WDR100029854 
WDID: 7A330105012

WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016

ORDER INFORMATION

Order Type(s): Waste Discharge Requirements (WDRs)
Status: Adopted
Program: Non-15 Discharges to Land
Discharger(s): Coachella Valley Water District
Facility: Water Reclamation Plant 10
Address: 43000 Cook Street, Palm Desert, CA 92211
County: Riverside County
APN(s): 634-040-002 (Facility), 634-030-017 (Discharge Point)
GeoTracker ID: WDR100029854
WDID: 7A330105012
[...]
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY 
GLOSSARY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

OES ..............................................Office of Emergency Services

pH ................................................power of hydrogen

Policy  ..........................................State Water Resources Control Board’s Recycled 
Water Policy

Regional Water Board ................Colorado River Basin Regional Water Quality Control 
Board

ROWD ..........................................Report of Waste Discharge

SMRs ...........................................Self-Monitoring Reports

SO4 ..............................................Sulfate

SSO ..............................................Sanitary Sewer Overflow

State Water Board ......................State Water Resources Control Board

Title 22 .........................................California Code of Regulations, Title 22

Title 23 .........................................California Code of Regulations, Title 23

Title 27 .........................................California Code of Regulations, Title 27

TDS ..............................................Total Dissolved Solids

USEPA .........................................United States Environmental Protection Agency

WDRs ...........................................Waste Discharge Requirements

WOTUS ........................................Waters of the United States

WQO[s] ........................................Water Quality Objective[s]

µg/L ..............................................micrograms per Liter

(findings begin on next page)



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 1 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

FINDINGS

The Colorado River Basin Regional Water Quality Control Board (Regional 
Water Board) hereby finds as follows:

Introduction

1. This Order prescribes Waste Discharge Requirements (WDRs) for Coachella 
Valley Water District (Discharger), which owns and operates the Water 
Reclamation Plant 10 (Facility) in Riverside County.

2. The Facility is located in Palm Desert at 43000 Cook Street, less than a ¼ mile 
north of the Whitewater River,1 in Riverside County, in the south ½ of the 
northwest ¼ and the north ½ of the southwest ¼ of Section 15, Township 5 
South, Range 6 East, Mount San Bernardino Base and Meridian. The location is 
also depicted in Figure 1 of Attachment B.

3. Authorization under this Order is strictly limited in scope to discharges of 
secondary-treated wastewater to percolation ponds and related activities, as 
described herein. This Order does not permit the following activities/facilities:

a. The wastewater collection system is regulated under State Water 
Resources Control Board (State Water Board) General Order 
2022-0103-DWQ, Statewide General WDRs for Sanitary Sewer Systems, 
adopted December 2, 2022, and became effective on June 5, 2023.

b. The application of tertiary treated wastewater as recycled irrigation water 
is regulated by State Water Board Order WQ 2016-0068-DDW  
(Water Reclamation Requirements for Recycled Water Use).

4. Although this Order does not constitute a discharge permit for the Discharger’s 
application of Colorado River water as part of the adjacent Palm Desert 
Groundwater Recharge Project (GRP), as described in Findings 33-34, certain 
monitoring requirements are necessary to address Palm Desert GRP impacts on 
Facility operations, including but not limited to the mounding of groundwater and 

1 South of the Facility, the Whitewater River becomes the Coachella Valley Stormwater 
Channel (Channel), which is an engineered downstream extension that serves as a 
drainage way for irrigation return flows, treated community wastewater, and storm 
runoff. (Water Quality Control Plan for Colorado River Basin Region, § VI.C.1, p. 1-12.)



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 2 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

mobilization of waste constituents through the unsaturated zone and ultimately 
into and through groundwater. Additionally, in order for Regional Water Board 
staff to properly understand how the Facility’s discharges are affecting underlying 
groundwater, it is necessary to also ascertain the volume and TDS concentration 
of Colorado River water being applied to groundwater as part of the Palm Desert 
GRP.

5. Pursuant to Water Code section 13264, subdivision (a), the Discharger is 
prohibited from initiating the discharge of new wastes (i.e., other than those 
described herein), or making material changes to the character, volume and 
timing of waste discharges authorized herein, without filing a new Report of 
Waste Discharge (ROWD) per Water Code section 13260. Failure to file a new 
ROWD before initiating material changes to the character, volume or timing of 
discharges authorized herein, shall constitute an independent violation of these 
WDRs.

6. This Order is also strictly limited in applicability to those individuals and/or entities 
specifically designated above as “Discharger,” subject only to the discretion to 
designate or substitute new parties in accordance with this Order.

Facility

7. The Facility is an activated sludge treatment Facility that treats wastewater from 
the surrounding communities of Indian Wells, Palm Desert, Rancho Mirage, and 
a portion of Cathedral City and serves a blend of canal water and disinfected 
tertiary recycled water to customers for golf course and landscape irrigation in 
the middle Coachella Valley. As the demand for reclaimed water increases, 
smaller volumes of secondary treated water are being discharged to the onsite 
percolation ponds each year. The Facility layout is depicted in Figure 1 of 
Attachment B.

8. The Facility has been regulated by the Regional Water Board since 1971 for the 
discharge of secondary treated effluent and reuse of reclaimed wastewater for 
irrigation and landscape purposes. As reflected in prior orders, the Discharger 
has slowly expanded the Facility over time. 

a. Order 74-96 described/authorized an average daily influent flow of 
2.45 million gallons per day (MGD).

b. Order 80-72 permitted an expansion to 10 MGD. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 3 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

c. Under Order 86-77, the Discharger was initially permitted to discharge 
tertiary treated wastewater as irrigation and landscape water (10 MGD).

d. Order 93-014 required the Discharger to add groundwater monitoring 
wells and permitted the expansion of the Facility to handle up to 18 MGD 
(secondary treatment). 

e. Order R7-2018-0001 described the Discharger’s implementation of a 
Groundwater Replenishment Project that repurposed the nine northern 
percolation ponds to now receive canal water from the Colorado River for 
groundwater replenishment and required the Discharger to investigate the 
vertical and horizontal extent of TDS and Nitrate concentrations in the 
groundwater around the Facility. The Discharger submitted a Final 
Investigation Report on November 18, 2021.

9. The Discharger submitted an updated Report of Waste Discharge (ROWD) on 
December 21, 2022 (as required per Order R7-2018-0001).

10. The Facility utilizes a preliminary treatment, conventional activated sludge 
secondary treatment, and tertiary wastewater treatment units. The Facility has 
the following storage basin components: two lined holding basins for tertiary 
treated wastewater (one is existing and one is part of the new “T1” project) that 
hold five million gallons (MG) each, two secondary effluent lined basins with 
Basin-1 (capacity of 0.9 MG) and Basin-2 (capacity of 1.2 MG), four lined 
secondary effluent holding ponds with a total volume of 51.42 MG, nine 
percolation ponds with a total volume of 17.62 MG, and two concrete and PVC 
lined surface impoundments, the Back Feed Reservoir which holds strictly canal 
water with a volume of 21.5 MG and the Blending Water Reservoir which holds 
canal water and has the ability to be blended with tertiary water with a volume of 
15 MG. The Facility also has a Headworks raw sewage preliminary treatment 
Facility that has a pumping capacity of 45.8 MGD. 

11. The pretreatment system consists of three mechanical bar screens, one aerated 
grit chamber, and one vortex type grit chamber. Secondary treatment consists of 
three activated sludge treatment plants with six 500 horsepower high speed turbo 
aeration blowers. The A-Plant activated sludge plant is rated at 2.0 MGD, the 
B-Plant is rated for 8.0 MGD and C-Plant is rated at 8.0 MGD for a total 
secondary wastewater dry-weather flow capacity rating of 18 MGD. The 
secondary treatment system consists of a total of 16 aeration basins, and 14 
secondary clarifiers.

12. Secondary sludge is pumped to the solids handling Facility for thickening and 
dewatering. Biosolids treatment consists of two Dissolved Air Floatation units, a 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 4 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

sludge holding tank and two, 2-meter filter belt presses. The design capacity of 
the solids handling facilities is 36 tons dry weight per day and it can produce 
unclassified biosolids for potential beneficial reuse.

13. Private contractors haul away the Facility’s treated secondary sludge. Sludge is 
not permanently disposed/land-applied onsite.

14. Secondary effluent is further treated in the tertiary treatment plant for use through 
the existing recycled water distribution system in accordance with seasonal 
demand. The Facility experiences diurnal flow patterns; therefore, flows peak in 
the daytime and drop significantly in the nighttime. As needed, secondary effluent 
can be stored during the day and recirculated back to the headworks at night to 
maintain tertiary production. The practice is similar during the wet season, when 
the demand for irrigation/landscape water drops and any excess water that 
cannot be stored as reclaimed water is stored as secondary effluent in the 
secondary effluent ponds. The secondary effluent is returned to headworks 
during the low flow periods to maintain tertiary production. If returning the flow to 
headworks is not possible, then the secondary effluent is disposed of in the nine-
percolation ponds. Any tertiary water not being used for irrigation is stored in the 
tertiary lined basins and utilized during peak flow periods. 

15. The tertiary treatment system consists of two separate tertiary treatment units 
with a combined design treatment capacity of 15.0 MGD. One of the tertiary 
treatment units has a 10.0 MGD treatment capacity and includes coagulation, 
flocculation, and dual media filtration (sand and anthracite). The second tertiary 
treatment unit has a 5.0 MGD treatment capacity and includes coagulation and 
continuous deep-bed, and up-flow sand filtration. There are three separate 
chlorine contact tanks at the Facility. Contact Tank No. 1 is arranged with 
4 passes, each 310 feet in length. Contact Tanks No. 2 and 3 are arranged with 
3 passes, each 232 feet in length. Tertiary treated wastewater from the two 
treatment units is comingled after disinfection and then blended with Coachella 
Canal water from the Colorado River in the “T2” high-pressure and low-pressure 
pump station wet-well or in one of the lined basins before being used as recycled 
water for golf-course and landscape irrigation. 

16. The Facility’s odor control system is comprised of chlorine/caustic odor 
scrubbers. Except for Scrubber #5, all scrubbers use Packed-Tower type 
technology, and use sodium hydroxide (caustic soda) as the absorption agent. 
Scrubber #5 is a dual bed carbon adsorber type.

17. The Facility experienced an increase in secondary effluent discharge rates from 
1975 through the early 2000s, peaking at approximately 7,700-acre-feet-per-year 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 5 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

(AFY) in 2003.Then, rates gradually declined to approximately 1,500 AFY in 
2023. The average annual secondary effluent discharge rate over the 45‐year 
historical period is 4,700 AFY. The recent increase in local demand for recycled 
water is reasonably expected to further increase in the future. The Discharger 
has begun construction of planned improvements to optimize treated effluent 
storage capacity and delivery of recycled water at the Facility; secondary effluent 
discharge at the Facility site is planned to no longer be needed by approximately 
2029.

18. Tertiary treated water is used as recycled water for golf course and landscape 
irrigation by 18 customers in Palm Desert and Indian Wells. Some effluent is also 
used on-site at the Facility for landscape irrigation. Approximately 7 MGD of 
tertiary treated wastewater is used as recycled water for irrigation purposes while 
the balance of approximately 1.4 MGD of tertiary treated wastewater is 
discharged to the infiltration ponds.

19. Table 1 below summarizes the Facility’s influent between January 2018 and 
July 2023, as reported via the Discharger’s Self-Monitoring Reports (SMRs).

Table 1. Influent Data.

Constituent Units Average Maximum Minimum

Total Influent Flow MGD 8.4 9.8 7.0

Total Suspended Solids mg/L 394 1400 220

Five-Day Carbonaceous Biochemical 
Oxygen Demand at 20°C (CBOD5)

mg/L 258 580 120

20. Table 2 below summarizes the Facility’s secondary effluent between 
January 2018 and July 2023, as reported via the Discharger’s SMRs.

Table 2. Secondary Effluent Data.

Constituent Units Average Maximum Minimum 

pH pH units 6.6 6.83 6.21



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 6 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

Constituent Units Average Maximum Minimum 

Total Suspended Solids mg/L 7.3 20 1

20˚C BOD5 mg/L 3.6 7.3 1.3

Total Dissolved Solids (TDS) mg/L 503 590 420

Nitrate as Nitrogen (N) mg/L 14.1 24 5.8

Nitrite as Nitrogen (N) mg/L 0.7 2.6 0.09

Total Nitrogen mg/L 14.8 26.6 5.89

21. On September 22, 2020, the Discharger experienced a Sanitary Sewer Overflow 
(SSO), which lasted for approximately one hour, and occurred from a manhole 
junction structure located on the west side of Cook Street. The untreated 
wastewater ultimately ended up in the dry Stormwater Channel less than 1000 
linear feet from the point of origination. The SSO was caused by an internal 
component failure of the “Uninterruptible Power Supply” which caused the 
“Programmable Logic Controller” to deenergize from both commercial and 
battery back-up power. The lack of power caused a snowball effect which caused 
other redundancies in the system to also fail. The Discharger vacuum recovered 
approximately 28,000 gallons of the spill, resulting in a net spill volume of 
128,639 gallons to the dry Stormwater Channel. The Discharger has 
implemented numerous improvements and redundancies to their monitoring 
system and power supply backups as well as changed operational policies to 
ensure at least one operator is always in the control room at the Facility. 

22. There are no significant industrial generators currently discharging to the Facility.

23. A Facility process flow schematic is included as Figure 3 of Attachment B.

General Site Conditions

24. The Facility is situated within the Indio Subbasin (Whitewater River) of the 
Coachella Valley Groundwater Basin. The site elevation is approximately 160 
feet above mean sea level. The site is relatively flat except for the surface 
depressions formed by the excavation and construction of the various storage 
[...]
2. The storage, treatment, or disposal of waste at the Facility shall not cause 
conditions constituting a “contamination,” “pollution,” or “nuisance,” as 
defined per subdivisions (k), (l), and (m) of Water Code section 13050. 

3. Wastewater shall not be permitted to bypass the treatment units relied 
upon for compliance with this Order, or otherwise be permitted to overflow 
from its designated containment structures. 

4. Waste shall not be discharged at a location other than the Designated 
Disposal Area, or in a manner other than as identified in the findings. 

5. Wastewater shall not be discharged from the Facility into surface waters 
or surface drainage courses.  

6. The discharge of wastewater to land not controlled by the Discharger, or 
not authorized for such use, is prohibited. 

7. Objectionable odors, originating from the Facility and associated with the 
generation, treatment, storage or disposal of waste, shall not be 
perceivable beyond the boundaries of the Facility or areas not 
owned/controlled by the Discharger. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 29 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

B. Discharge Specifications 

1. All systems and equipment shall be operated to optimize discharge 
quality. 

2. All conveyance, treatment, storage, and disposal systems shall be 
designed, constructed, operated, and maintained to prevent inundation or 
washout due to floods with a 100-year return frequency. 

3. Public contact with wastewater at the Facility shall be prevented through 
such means as fences, signs, or acceptable alternatives. 

4. The DO content in the upper one foot of any wastewater treatment or 
percolation ponds shall not be less than 1.0 mg/L for three consecutive 
sampling events. Notwithstanding the DO monitoring frequency specified 
in the MRP, if the DO in any single pond is below 1.0 mg/L for any single 
sampling event, the Discharger shall implement daily DO monitoring of 
that pond until the minimum DO concentration is achieved for at least 
three consecutive days. If the DO in any single pond is below 1.0 mg/L for 
three consecutive days, the Discharger shall report the findings to the 
Regional Water Board. The written notification shall include a specific plan 
to resolve the low DO results within 30 days of the first date of violation. 

5. The Discharger shall design, construct, operate, and maintain all ponds 
sufficiently to protect the integrity of containment dams and berms and 
prevent overtopping and/or structural failure. The operating freeboard in 
any pond shall never be less than two feet (measured vertically from the 
lowest possible point of overflow). As a means of management and to 
discern compliance with this requirement, the Discharger shall install and 
maintain in each pond a permanent staff gauge with calibration marks that 
clearly show the water level at design capacity and enable determination 
of available operational freeboard. 

6. Wastewater treatment, storage, and disposal ponds or structures shall 
have sufficient capacity to accommodate allowable wastewater flow, 
design seasonal precipitation, and ancillary inflow and infiltration during 
the winter while ensuring compliance with all requirements of this Order. 
Design seasonal precipitation shall be based on total annual precipitation 
using a return period of 100 years, distributed monthly in accordance with 
historical rainfall patterns. 

7. All ponds and open containment structures shall be managed to prevent 
breeding of mosquitoes. Specifically: 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 30 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

a. An erosion control program shall be implemented to ensure that 
small coves and irregularities are not created around the perimeter 
of the water surface. 

b. Weeds shall be minimized through control of water depth, 
harvesting, or herbicides. 

c. Dead algae, vegetation, and debris shall not accumulate on the 
water surface. 

d. The Discharger shall consult and coordinate with the local Mosquito 
Abatement District to minimize the potential for mosquito breeding 
as needed to supplement the above measures. 

8. Newly constructed or rehabilitated berms or levees (excluding internal 
berms that separate ponds or control the flow of water within a pond) shall 
be designed and constructed under the supervision of a California 
Registered Civil Engineer. 

9. Wastewater contained in any unlined pond shall not have a pH less than 
6.0 or greater than 9.0. 

10. The Discharger shall monitor sludge accumulation in the wastewater 
treatment/storage ponds at least every five years beginning in 2025 and 
shall periodically remove sludge as necessary to maintain adequate 
storage capacity. Specifically, if the estimated volume of sludge in the 
reservoir exceeds five percent of the permitted reservoir capacity, the 
Discharger shall complete sludge cleanout within 12 months after the date 
of the estimate. 

11. The percolation ponds shall have sufficient capacity to accommodate 
allowable wastewater flow, design seasonal precipitation, ancillary inflow, 
and infiltration during the non-irrigation season. Design seasonal 
precipitation shall be based on total annual precipitation using a return 
period of 100 years, distributed monthly in accordance with historical 
rainfall patterns. 

12. The Discharger shall not accept waste in excess of the design treatment 
capacity of the disposal system. 

13. The Facility shall be operated and maintained to comply with BPTC. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 31 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

C. Effluent Limitations 

1. Treated wastewater from the Facility shall comply with the effluent 
limitations specified in Table 8, which shall be determined at the 
designated point of discharge to the Facility’s onsite percolation ponds for 
disposal.15

Table 8. Effluent Limitations.

Parameter Units Limitation Determination

Average Daily 
Influent Flow

MGD 18 MGD Calculated based for 
each calendar month.

Average Daily 
Tertiary Effluent 
Flow

MGD 15 MGD Calculated based for 
each calendar month.

pH Std. Units ≥ 6.00
≤ 9.00

--

Total Suspended 
Solids

mg/L 30
20

7-Day Average
30-Day Average

Total Settleable 
Solids

ml/L 0.5
0.3

7-Day Average
30-Day Average

Total Nitrogen mg/L 10 16 30-Day Rolling Average

15 These effluent limitations shall not be construed as requiring treatment for secondary-
treated wastewater that is not discharged to the Facility’s onsite percolation ponds for 
disposal.

16 Except as provided in a Time Schedule approved by the Executive Officer 
(see § G.1.d), this effluent limit shall be effective within five years of the adoption of this 
Order, and in no case later than 10 years from the adoption date.



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 32 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

Parameter Units Limitation Determination

CBOD5 mg/L 30
20

7-Day Average
30-Day Average

TDS mg/L 575 Annual Average

2. Disinfected Tertiary recycled water directly reused shall conform to the 
following: 

a. The filtered wastewater shall be disinfected by either: 

i. A chlorine disinfection process following filtration that 
provides a Contact Time (CT) (the product of total chlorine 
residual and modal contact time measured at the same 
point) value of not less than 450 milligram-minutes per liter 
at all times with a modal contact time of at least 90 minutes, 
based on peak dry weather design flow; or 

ii. A disinfection process that, when combined with the filtration 
process, has been demonstrated to inactivate and/or remove 
99.999 percent of the plaque-forming units of F-specific 
bacteriophage viruses (such as MS2 and polio virus) in the 
wastewater. A virus that is at least as resistant to disinfection 
as polio virus may be used for the purposes of this 
demonstration. Using total coliform bacteria as the indicator 
organism, the median concentration of total coliform bacteria 
measured in the disinfected effluent shall not exceed a most 
probable number (MPN) of 2.2 per 100 milliliters utilizing the 
bacteriological results of the last seven days for which 
analyses have been completed and the number of total 
coliform bacteria shall not exceed an MPN of 23 per 100 
milliliters in more than one sample in any 30-day period. No 
sample shall exceed an MPN of 240 total coliform bacteria 
per 100 milliliters.  

b. For wastewater that has been coagulated, the wastewater shall be 
passed through natural undisturbed soils or a bed of filter media 
pursuant to the following: 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 33 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

i. The flow rate shall not exceed 5 gallons per minute per 
square foot of surface area in mono, dual or mixed media 
gravity, upflow or pressure filtration systems, or shall not 
exceed 2 gallons per minute per square foot of surface area 
in traveling bridge automatic backwash filters; and  

ii. ii. Turbidity of the filtered wastewater shall not exceed any of 
the following:  

(A) An average of 2 Nephelometric Turbidity Units (NTU) 
within a 24-hour period; 

(B) 5 NTU more than 5 percent of the time within a 24-
hour period; and 

(C) 10 NTU at any time. 

c. The turbidity of wastewater that has been passed through a 
microfiltration, ultrafiltration, nanofiltration, or reverse osmosis 
membrane shall not exceed any of the following: 

i. 0.2 NTU more than 5 percent of the time within a 24-hour 
period; and 

ii. 0.5 NTU at any time. 

d. For wastewater that has not been coagulated: 

i. filter effluent turbidity shall not exceed 2 NTU; 

ii. the turbidity of the influent to the filters shall be continuously 
measured; 

iii. the influent turbidity shall not exceed 5 NTU for more than 15 
minutes and never exceeds 10 NTU; and 

iv. the capability to automatically activate chemical addition or 
divert the wastewater should the filter influent turbidity 
exceed 5 NTU for more than 5 minutes shall be maintained. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 34 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

D. Groundwater Limitations 

Discharge of wastewater from the Facility shall not cause groundwater to: 

1. Exceed applicable WQOs;  

2. Acquire taste, odor, toxicity, or color that create nuisance conditions;   

3. Impair beneficial uses; or  

4. Contain constituents or organisms in excess of applicable Title 22 MCLs 
(see, e.g., Title 22, § 64426.1 [bacteriological constituents], 
§ 64431 [inorganics], § 64444 [organics], § 64678 [lead, copper]). 

E. Solids Disposal Requirements17

1. Sludge and Solid Waste shall be removed from screens, sumps, ponds, 
and clarifiers as needed to ensure optimal plant operation. 

2. Onsite handling and storage of Residual Sludge, Solid Waste, and 
Biosolids shall be temporary (6 months or less); and controlled and 
contained in a manner that minimizes leachate formation and precludes 
infiltration of waste constituents into soils in a mass or concentration that 
will violate the Groundwater Limitations of this Order.  

3. Residual sludge, biosolids, and solid waste shall be disposed to an active 
Municipal Solid Waste Landfill permitted under California Code of 
Regulations, title 27, section 20000 et seq. 

17 For the purposes of this section: “sludge” means the solid, semisolid, and liquid 
residues removed during primary, secondary, or advanced wastewater treatment 
processes; “solid waste” includes grit and screenings generated during preliminary 
treatment at the Facility; “residual sludge” means sludge that will not be subject to 
further treatment at the Facility; and “biosolids” refers to sludge that has been treated 
and tested and shown to be capable of being beneficially used as a soil amendment for 
agriculture, silviculture, horticulture, and land reclamation activities pursuant to federal 
and state regulations.



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 35 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

F. Monitoring, Reporting and Notification Requirements 

1. Compliance with Monitoring and Reporting Program. The Discharger 
shall comply with the MRP in Attachment A, or in the event of a 
subsequently issued Revised MRP, the provisions of that Revised MRP, 
which shall supersede the provisions of Attachment A as the operative 
MRP. 

2. Noncompliance Notifications. Discharger shall report any 
noncompliance that may endanger human health or the environment. 
Information shall be provided orally to the Regional Water Board office 
and the Office of Emergency Services (OES) within 24 hours of when the 
Discharger becomes aware of the incident. If noncompliance occurs 
outside of business hours, the Discharger shall leave a message on the 
Regional Water Board’s office voicemail.  
 
A written report shall also be provided within five business days of the time 
the Discharger becomes aware of the incident. The written report shall 
contain a description of the noncompliance and its cause, the period of 
noncompliance, the anticipated time to achieve full compliance, and the 
steps taken or planned to reduce, eliminate, and prevent recurrence of the 
noncompliance. A final certified report must be submitted through online 
GeoTracker. Additional information may be added to the certified report, in 
the form of an attachment, at any time.  
 
All other forms of noncompliance shall be reported in the next scheduled 
SMR, or earlier if requested by the Executive Officer. 

3. Capacity Notification. The Discharger shall provide a report to the 
Regional Water Board when it determines that the plant’s average dry-
weather flow rate for any month exceeds 80 percent of the design 
capacity. The report should indicate what steps, if any, the discharger 
intends to take to provide for the expected wastewater treatment capacity 
necessary when the plant reaches design capacity. 

4. Supplemental Monitoring Activity. The results of any monitoring activity 
conducted in addition to those activities already required under the MRP 
(or conducted on a more frequent basis) shall be reported in the next 
regularly submitted Self-Monitoring Report required under the MRP. 

5. General Monitoring Requirements. 



WASTE DISCHARGE REQUIREMENTS ORDER R7-2024-0016 36 
COACHELLA VALLEY WATER DISTRICT 
WATER RECLAMATION PLANT 10 
RIVERSIDE COUNTY

GeoTracker ID: WDR100029854 
WDID: 7A330105012

a. Testing and Analytical Methods. The collection, preservation, 
and holding times of all samples shall be performed in accordance 
with USEPA-approved procedures. Except as otherwise specified 
in the MRP or as approved in writing by the Executive Officer, all 
analyses shall be conducted in accordance with the latest editions 
of either of the USEPA’s Guidelines Establishing Test Procedures 
for Analysis of Pollutants Under the Clean Water Act (40 C.F.R. 
part 136); or Test Methods for Evaluating Solid Waste: 
Physical/Chemical Methods Compendium (SW-846). 

b. Laboratory Certification. Except as otherwise approved in writing 
by the Executive Officer, all analyses shall be conducted by a 
laboratory certified by the State Water Board, DDW’s 
Environmental Laboratory Accreditation Program. 

c. Representative Sampling. All samples shall be representative of 
the volume and nature of the discharge or matrix of material 
sampled. The time, date, and location of each grab sample shall be 
recorded on the chain of custody form for the sample. If composite 